



Product Service

CERTIFICATE

No. Z2 115209 0004 Rev. 00

Holder of Certificate: **Vinci Group Sp. z o.o.**
Reguly
Krolewska 5
05-816 Michalowice
POLAND

Certification Mark:



Product: **Playground equipment**
Slides Group C

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 028-713206745-3

Valid until: 2027-03-21

Date, 2022-03-22

(Franz Danner)



CERTIFICATE

No. Z2 115209 0004 Rev. 00

Model(s): RB 1291, RB1292, RB1293, RB1294, RB1295,
RB1296, RB1297, RB1298, RB 1299
SLS090, SLS120, SLS150, SLS180, SLS210

Parameters:

Wood construction

Robinia wood

Metal construction

Stainless steel

Hanrail, bars

Stainless steel,

Steel ropes in polypropylene braid

Tested according to: EN 1176-1:2017
EN 1176-3:2017